

Freedom of Information Request	FOI 22-166	3 rd May 2022
--------------------------------	------------	--------------------------

I am investigating the use of targeted therapies in blood-related cancers.

1. Could you please tell me how many patients have you treated in the last 3 months for Multiple Myeloma?

For the period January 2022 to March 2022 the Health Board has treated 14 patients for multiple myeloma.

2. Further, how many have received the following treatments?

Treatment	Patients in last 3 months
Bortezomib [Velcade] and Dexamethasone	
Bortezomib [Velcade], Thalidomide and Dexamethasone [known as VTD]	
Bortezomib [Velcade], Cyclophosphamide/Melphalan and Dexamethasone/Prednisolone [known as VCD or VMP]	
Lenalidomide [Revlimid] monotherapy	
Lenalidomide [Revlimid] and Dexamethasone	
Lenalidomide [Revlimid], Bortezomib [Velcade] and Dexamethasone	
Lenalidomide [Revlimid], Melphalan and Prednisolone	
Thalidomide, Cyclophosphamide/Melphalan, and Dexamethasone/Prednisolone [known as MPT or CTD]	
Bortezomib [Velcade] monotherapy	
Carfilzomib [Kyprolis] and Dexamethasone	
Carfilzomib [Kyprolis], Lenalidomide [Revlimid], and Dexamethasone [known as KRD]	
Daratumumab [Darzalex], Velcade [Bortezomib] and Dexamethasone [known as DVD]	
Daratumumab [Darzalex], Velcade [Bortezomib], Thalidomide and Dexamethasone [known as Dara-VTD]	
Daratumumab [Darzalex], Lenalidomide [Revlimid] and Dexamethasone	
Daratumumab [Darzalex], Pomalidomide [Imnovid] and Dexamethasone (DaraPd)	
Daratumumab [Darzalex] monotherapy	
Isatuximab [Sarclisa], Pomalidomide [Imnovid] and Dexamethasone [known as IsaPd]	
Isatuximab [Sarclisa], Carfilzomib [Kyprolis] and Dexamethasone [known as IsaKd]	
Ixazomib [Ninlaro], Lenalidomide [Revlimid] and Dexamethasone [known as IRD]	
Pomalidomide [Imnovid] and Dexamethasone	
Panobinostat [Farydak], Bortezomib [Velcade] and Dexamethasone	
Any other systemic anti-cancer treatment	

The Health Board is only able to supply information by the quantities of the requested drugs dispensed from our pharmacies to the Haematology Directorate (for any reason) below:

January – March 2022	Quantity
BORTEZOMIB (1.71mg - 2.6mg) IN SODIUM CHLORIDE 0.9% Pre-Filled Syringe 1 Syringe Pack	140
BORTEZOMIB (2.61mg - 3.5mg) IN SODIUM CHLORIDE 0.9% Pre-Filled Syringe 1 Syringe Pack	5
BORTEZOMIB 1.45 mg in 0.58mL Subcutaneous Injection 1 Syringe Pack	7
BORTEZOMIB 1.6 mg in 0.64mL Subcutaneous Injection 1 Syringe Pack	2
BORTEZOMIB 1.8 mg in 0.72mL Subcutaneous Injection 1 Syringe Pack	10
BORTEZOMIB 2 mg in 0.8mL Subcutaneous Injection 1 Syringe Pack	31
BORTEZOMIB 2.25 mg in 0.9mL Subcutaneous Injection 1 Syringe Pack	46
BORTEZOMIB 2.5 mg in 1mL Subcutaneous Injection 1 Syringe Pack	43
BORTEZOMIB 2.75 mg in 1.1mL Subcutaneous Injection 1 Syringe Pack	2
BORTEZOMIB 3 mg in 1.2mL Subcutaneous Injection 1 Syringe Pack	10
CARFILZOMIB 60 mg Intravenous Infusion 1 Vial Pack	21
CYCLOPHOSPHAMIDE (1251mg-1500mg) in SODIUM CHLOR 0.9%(500mL) Intravenous Infusion 1 Bag Pack	3
CYCLOPHOSPHAMIDE (2501mg - 2750mg) IN MULTILAYER PN BAG Intravenous Infusion 1 Bag Pack	5
CYCLOPHOSPHAMIDE (2751mg - 3000mg) IN MULTILAYER PN BAG Intravenous Infusion 1 Bag Pack	3
CYCLOPHOSPHAMIDE (501mg-750mg) in SODIUM CHLOR 0.9%(500mL) Intravenous Infusion 1 Bag Pack	7
CYCLOPHOSPHAMIDE 150 mg in 7.5mL Intravenous Injection 1 Syringe Pack	15
CYCLOPHOSPHAMIDE 400 mg in 20mL Intravenous Injection 1 Syringe Pack	33
CYCLOPHOSPHAMIDE 50 mg Tablets 100 Tablet Pack	12
CYCLOPHOSPHAMIDE 500 mg in 25mL Intravenous Injection 1 Syringe Pack	80
CYCLOPHOSPHAMIDE 700 mg in 35mL Intravenous Injection 1 Syringe Pack	100
CYCLOPHOSPHAMIDE 800 mg in 40mL Intravenous Injection 1 Pre-Filled Syringe Pack	94
DARATUMUMAB 1800 mg in 15mL Subcutaneous Injection 1 Vial Pack	58
DEXAMETHASONE (BASE) 3.3 mg in 1mL Injection 10 Ampoule Pack	4
DEXAMETHASONE 2 mg Tablets 50 Tablet Pack	284
DEXAMETHASONE 500 micrograms Tablets 30 Tablet Pack	3
ISATUXIMAB 100 mg in 5mL Intravenous Injection 1 Vial Pack	116
ISATUXIMAB 500 mg in 25mL Intravenous Injection 1 Vial Pack	45
IXAZOMIB 3 mg Capsules 3 Capsule Pack	6
IXAZOMIB 4 mg Capsules 3 Capsule Pack	22
LENALIDOMIDE 10 mg Capsules 21 Capsule Pack	92
LENALIDOMIDE 15 mg Capsules 21 Capsule Pack	25
LENALIDOMIDE 20 mg Capsules 21 Capsule Pack	3
LENALIDOMIDE 25 mg Capsules 21 Capsule Pack	18
LENALIDOMIDE 5 mg Capsules 21 Capsule Pack	23
LENALIDOMIDE 7.5 mg Capsules 21 Capsule Pack	23
PANOBINOSTAT 10 mg Capsules 6 Capsule Pack	1
PANOBINOSTAT 15 mg Capsules 6 Capsule Pack	1
PANOBINOSTAT 20 mg Capsules 6 Capsule Pack	4
POMALIDOMIDE 2 mg Capsules 21 Capsule Pack	2
POMALIDOMIDE 4 mg Capsules 21 Capsule Pack	23
PREDNISOLONE 5 mg Tablets 28 Tablet Pack	324
PREDNISOLONE 5 mg Tablets 28 Tablet Pre-Pack	89
THALIDOMIDE 50 mg Capsules 28 Capsule Pack	40